YANMAR PARTS CATALOG

0CD10-M66701EN

Last update Oct., 2009




PREFACE

1. This Parts Catalog is the 1st edition of NFD10,13-MEP(A,AS) Diesel Engine for TERAL KYOKUTO.

Pub. No. : 000Y00D6671
Published : May,2000

2. Model name

Vehicle
Engine model

Vehicle made by
Products Model name

NFD10,13-MEP(A,AS) BLOWER — TERAL KYOKUTO




How to read this Parts Catalog.

1.Parts mentioned in Parts Catalog may not necessarily be standard equipping parts
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.

YO0F2161 29. FUEL INJECTION PUMP (W/BOOST) 4H-DT  (D)=4JH—DTZA
O @ B=4H-D1Z  (B)=4JH—DTZY
l \ (©=4H-DTP ()= L @
REF. LEV. PARTSNo. QTY. I R (—-@
® © O ® © —.
1 72959551390 FUEL INJECTION PUMP T 1 1 1 1 U_)
1-1 1 95-513% FUEL INJECTION PUMP 1 1 1 1 /N' 1
©) ® (W)0185) _ (B=£00200)
\\ 3 2 26022-060162 SCREW M 6X16 9 9)/)
| 31 2 26022-060162 SCREW M 6X16 4 4 4.4 4 K
(A=E00156)  (B=E00156)  (C=E00156)  (D=E00156)  (E=E00156
4 2 129470-51040 CAMSHFT -9 9 9 9
5 2 122710-51050 BEARING. ROLLER / 9 9 9 9
2 129470-51060 RETAINER 9 9 9
@B%COMPEMSATORTYPE.
OPTIONAL PART. TO E#00155
@4JH-DT. 4H-DT72)
(DRef. No,
The Ref. No, in the list may not be in accordance with the Ref. No, on illustration.
(Ex.) illustration No, List heed No, ‘
1 1 (Before change) —» 1|~ 1 | (After change)
When interchangeable symbol N, and k, illustrations for the new parts are sontetirrles omitted.

@Lev. (Level)
Indication and Meaning of Level
Level Hereunder is given the relation among the number of number (1,2,3) the level and the nominal
parent-child relationship.

1 - Parent parts (Assembly parts)
2 - Child parts included in ” 1 ” (Semi-Assembly parts, component parts of Assembly parts.)
3 - Child parts included in ” 2 ”, Grand-child parts in terms of ” 1 7,

(Component parts of Semi-Assembly parts.)
Note) A parts of non-sale parts are illustrated but not listed.
@Change Mark
Change Mark ” | ” is given to the part for which a design change was made at this time.
The design change was not shown in the last published Parts Catalog.
@interchangeability Mark

In the case where a part change took place, one of the following interchangeability marks is indicated for that part

Symbol Interchangeability Contents note
N Old € > New | New Part is interchangeable for Old Part but not interchangeable conversely.
Q Old £ 8—>» New | New Partis not interchangeable for Old Part but interchangeable conversely.
R Old € = » New | New Partis interchangeable for Old Part and vice versa.
S Old € > New | New Partis not interchangeable for Old Part and vice versa.
W Part newly added.
Z Part discontinued.
F Not interchangeable single part but interchangeable by set of the related parts.
K Changed only in quantity used.

®Effective Machine No,

When a part is changed, Effective Machine No, of a Model for which the part is applicable is indication
In each column of (A)-(F).

Product Symbol Product No, Product Symbol Product No,
C Clutch No, Compressor No, M Machine No,
D Drive No, T Tractor No,
E Engine No, Note 1)x Date

Note 1) Date may follow the symbol in some cases.(EX.) x1996.01
Note 2) As far as engine models shown by ” XXX ” are concerned, the modification of the parts could not be
Predicted or the engine models themselves could not be identified.
Note 3) (A=E/#00185) means that the design change on the part has been effective for the model at the,
column (A) (in the case, for 4JH-DT) on and from E/#(Engine Serial Number) 00185
®Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments (remarks) on the pertinent parts are indicated in the lower part of the list by the same symbols a
those stated above.




Fig. No

. Fig. Name

NFD10,13-MEP(A,AS)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. CYLINDER BLOCK

. CYLINDER HEAD & BONNET

. AIR CLEANER & MUFFLER

. CAMSHAFT & BALANCER

. CRANKSHAFT & FLYWHEEL

. PISTON & CONNECTING ROD

. LUB. OIL SYSTEM

. ENGINE LIFTER

. FAN

FUEL INJECTION PUMP

FUEL OIL COCK

STARTING MOTOR

TOOL & LABEL

GASKET SET

CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER

CAMSHAFT & BALANCER

CRANKSHAFT & FLYWHEEL

PISTON & CONNECTING ROD

LUB. OIL SYSTEM

RADIATOR & FUEL OIL TANK

GOVERNOR & CONTROL DEVICE

ELECTRIC PART & OPTIONAL PART

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.

Fig. Name
FAN
FUEL INJECTION PUMP
FUEL OIL PIPE
GOVERNOR & CONTROL DEVICE
STARTING MOTER
ELECTRIC PART & OPTINAL PART
TOOL & LABEL

GASKET SET



0CD10-M66701

1 A)=NFD10-MEP D)=
Fig.1. CYLINDER BLOCK WeNFDIONED o
(C)=NFD10-MEPA (F)=
- No. Lewv. Parts No. Description ' I R
Y0ODB671 A (B) () O (B ¢
1 1 705400-01560 BLOCK ASSY, CYLINDER 1 1 1
3 2 22351-060012 PIN, SPRING 6.0X12 2 2 2
4 1 105230-01200 BOLT, HEAD 2 2 2
5 1 121550-01200 BOLT, HEAD 2 2 2
6 1 121450-01220 NUT, CYLINDER HEAD 2 2 2
7 1  705400-01900 LINER ASSY, CYLINDER 1 1 1
9 2 105300-01300 GASKET, LINER 2 2 2 A
10 1 105300-01331 GASKET, HEAD 156X126 1 1 A
10-1 1 105300-01332 GASKET, CYL. HEAD 1 1 1 N A
(A=E/#000367) (B=E/#048685)
11 1 105300-01480 COVER 1 1 1
12 1 705400-01500 CASE ASSY, GEAR 1 1 1
19 2 22351-060012 PIN, SPRING 6.0X12 1 1 1
20 2 105300-34040 SPRING 1 1 1
21 2 22252-000100 RING, 10 1 1 1
22 2 24190-120001 BALL, STEEL 3/8 1 1 1
23 2 120270-61250 SEAL, OIL 1 1 1
24 2 105378-01690 SEAL, OIL 1 1 1
25 1 105300-01410 GASKET, GEAR CASE 1 1 1 A
26 1 105300-01690 PLUG 1 1 1
27 1  10540H-01751 CAP, FEEDER 1 1 1
28 1  24311-000320 O-RING, 1AP32.0 1 1 1 A
29 1 104271-01950 SHIM SET,0.2X3,0.3X2 1 1 1
32 1 22217-080000 WASHER, SPRING 8 1 1 1
33 1 24311-000060 O-RING, 1AP6.0 1 1 1
34 1 24321-000250 O-RING, 1AG25.0 1 1 1
35 1 26106-060162 BOLT, M6X 16 PLATED 10 10 10
36 1 26106-060252 BOLT, M6X 25 PLATED 5 5 5
37 1 26106-060652 BOLT, M6X 65 PLATED 6 6 6
38 1 26216-080222 STUD, M8X 22 3 3 3
39 1 26366-080002 NUT, M8 3 3 3
40 1 26216-080222 STUD, M8X 22 1 1 1
41 1 26716-080002 NUT, M8 1 1 1
42 1 10530H-01800 BOLT 1 1 1
43 1 26366-060002 NUT, M6 1 1 1
44 1 10530H-34850 DIPSTICK, OIL 1 1 1
REFER. TO Fig.7
Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.16.REF NO.1
(GASKET SET.P/# 705300-92602). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

22322-030180 PIN, TAPER 3X18

24311-000070 O-RING, 1AP7.0
105300-11310 GASKET, BONNET
26106-060202 BOLT, M6X 20 PLATED

26106-060602 BOLT, M6X 60 PLATED
128170-11340 SEAL, VALVE STEM

; A)=NFD10-MEP D)=

Fig.2. CYLINDER HEAD & BONNET (EDioEe o

(C)=NFD10-MEPA (F)=

No. Lev. Parts No. Description Qty |
Y00D6671 (A) B (C) (D) (E) (P

1 1 705400-11701 HEAD ASSY, CYLINDER 1 1 1
3 2 105400-11800 GUIDE, VALVE 2 2 2
5 2 27231-150000 PLUG 15 1 1 1
7 2 22351-060012 PIN, SPRING 6.0X12 1 1 1
8 1 105300-11100 VALVE, INTAKE 1 1 1
9 1 105300-11111 VALVE, EXHAUST 1 1 1
10 1 105400-11121 SPRING, VALVE 2 2 2
11 1 101158-11180 RETAINER, SPRING 2 2 2
12 1 27310-070001 COTTER, 7 2 2 2
13 1 10530H-11290 SUPPORT ASSY, ARM 1 1 1
16 1 119625-11880 SEAT, NOZZLE 1 1 1
17 1 119625-11871 PROTECTOR, NOZZLE 1 1 1
18 1 105300-11650 ARM, ROCKER 1 1 1
20 2 101158-11230 SCREW, VALVE ADJUST 1 1 1
21 2  26756-080002 NUT, LOCK M8 1 1 1
22 1 105300-11660 ARM, ROCKER 1 1 1
24 2 101158-11230 SCREW, VALVE ADJUST 1 1 1
25 2  26756-080002 NUT, LOCK M8 1 1 1
26 1 119625-11900 RETAINER, NOZZLE 1 1 1
27 1 105010-11920 COCK, WATER 1 1 1
28 1 26216-080452 STUD, M8X 45 1 1 1
29 1 26216-060302 STUD, M6X 30 2 2 2
30 1 26366-060002 NUT, M6 2 2 2
31 1 26366-080002 NUT, M8 1 1 1
32 1  705300-11520 BONNET ASSY, HEAD 1 1 1
34 2 104200-03600 SHAFT, DECOMPRESSION 1 1 1
35 2 104200-03641 SPRING,DECOMPRESSION 1 1 1
36 2 104104-03750 LEVER, DECOMPRESSION 1 1 1
37 2 22312-030180 PIN, PARALLEL M3X18 1 1 1
2 1 1 1
2 1 1 1
1 1 1 1
1 2 2 2
1 1 1 1
1 2 2 2

Remarks
(A)THESE PARTS ARE ALSE SOLD BY
FIG.16.REF NO.1

(GASKET SET.P/#705300-92602). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.3. AIR CLEANER & MUFFLER

YOO0D6671

IUIENYR
CYLINDER HEAD
(C\\

—

Remarks

(A)THESE PARTS ARE ALSO SOLD BY

FIG.16.REF NO.1

(GASKET SET.P/# 705300-92602).

(A)=NFD10-MEP D)=
(B)=NFD10-MEPAS (E)=
(C)=NFD10-MEPA (F)=

No. Lewv. Parts No. Description ' |

A B () DO () (A

1 1 105400-12020  PIPE, AIR INTAKE 1 1 1

2 1  105400-12050  GASKET 1 1 1

3 1 105300-12511  CLEANER, AIR 1 1 1

4 2 105370-12531 COVER ASSY 1 1 1

7 2 105370-12540  PAN ASSY, DUST 1 1 1

8 2 105370-12570  ELEMENT 1 1 1

9 2 105370-12670  BAFFLE 1 1 1

10 1 101147-12550  NUT 1 1 1

1 1 105300-12550  BOLT 1 1 1

12 1 26106-080202  BOLT, M8X 20 PLATED 1 1 1

13 1 26106-080602  BOLT, M8X 60 PLATED 1 1 1

14 1 105300-13200  GASKET, SILENCER 1 1 1

15 1 43100-552880  SILENCER 1

16 1 23131-120007 SOCKET, R1+1/4 1 1

17 1 23152-120007  UNION, R1+1/4 1 1

18 1  43720-500100 PIPE 1 1

19 1 105478-13150TS FLANGE, EXHAUST 1 1 1

20 1  23414-170000  GASKET, 17X1.0 1 1 1

21 1 23897-030002  PLUG G3/8,HEX. 1 1 1

22 1 26013-080252  BOLT, M8X 25 3 3 3

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

1 A)=NFD10-MEP D)=
Fig.4. CAMSHAFT & BALANCER eeviover o
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y00D6671 A B () DO () (A
1 1 105400-14015 CAMSHAFT 1 1 1
2 1 105300-14090 CAM, FUEL 1 1 1
3 1 10540H-14100 GEAR, CAMSHAFT 1 1 1
4 1 105300-14200 TAPPET 2 2 2
5 1 105300-14400 ROD, PUSH 2 2 2
6 1 105300-14600 COVER 1 1 1
7 1 105300-14700 SPACER 1 1 1
YU RF 4 8 1 104300-76460 NUT 1 1 1
CYLINDER BODY 9 1 22512-070600 KEY, 7X 60 1 1 1
10 1 24101-060064 BEARING, BALL 6006 1 1 1
11 1 26022-060122 SCREW, M6X12 3 3 3
12 1 26587-080122 SCREW, M8X12 1 1 1
13 1 105300-28251 SHAFT, BALANCER 2 2 2
14 1 10540G-28300 GEAR, BALANCER 1 1 1
15 1 10540G-28310 GEAR, BALANCER 1 1 1
16 1 105300-28380 SPACER 2 2 2
17 1 10540H-28410 GEAR, BALANCER 1 1 1
18 1 105300-28450 RETAINER 1 1 1
19 1 105300-28700 SHAFT 1 1 1
20 1 10530G-28750 GEARASSY 1 1 1
21 2 105430-28720 BUSH, IDLE GEAR 1 1 1
23 1 105215-76490 KEY 2 2 2
24 1 123672-83880 RETAINER 1 1 1
25 1 24101-060054 BEARING, BALL 6005 2 2 2
26 1 24101-060084 BEARING, BALL 6008 2 2 2
27 1 26013-060222 BOLT, M6X 22 2 2 2
28 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
29 1 26106-100552 BOLT, M10X 55 PLATED 1 1 1

Yes Yes

‘ N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

; A)=NFD10-MEP D)=
Fig.5. CRANKSHAFT & FLYWHEEL (eDiovEr o
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y00D8671 ) A (B) () O (B ¢
1 1 705302-21700 CRANKSHAFT ASSY 1 1 1
3 2 105300-21100 WEIGHT, BALANCE 2 2 2
4 2 106100-21130 BOLT, BALANCE WEIGHT 2 2 2
5 2 22512-050120 KEY, 5X 12 1 1 1
6 2 22512-100260 KEY, 10X 26 1 1 1
8 1 26106-060122 BOLT, M6X 12 PLATED 3 3 3
NEDTO-VER 9 1 10540H-21200 GEAR, CRANKSHAFT 1 1 1
38 10 1 104200-21530 NUT, END 1 1 1
11 1 105300-21591 FLYWHEEL ASSY 1 1 1
13 2 105362-21600 GEAR, RING 1 1 1
14 1 104104-21600 V-PULLEY 1 1 1
15 1 105300-21320 COVER 1 1 1
16 1 105478-21350 COVER, FLYWHEEL 1 1 1
17 1 105300-21360 COVER 1 1 1
18 1 105300-21381 ABSORBER 2 2 2
19 1 105300-44451 ABSORBER 2 2 2
20 1 105300-44460 COLLAR 4 4 4
21 1 160120-76940 WASHER 5 5 5
22 1 26106-060122 BOLT, M6X 12 PLATED 3 3 3
23 1 26106-060122 BOLT, M6X 12 PLATED 2 2 2
24 1 26106-060202 BOLT, M6X 20 PLATED 4 4 4
25 1  705300-02500 HOUSING ASSY, METAL 1 1 1
27 2 105230-02320 RETAINER, BEARING 2 2 2
28 2  123325-02500 SEAL, OIL 1 1 1
29 2  26116-060102 BOLT, M6X 10 PLATED 6 6 6
30 1 105300-02020 GASKET 1 1 1
31 1 105400-02300 BEARING, 6309G3C3 1 1 1
32 1  10540H-02310 BEARING, NF308-C3 1 1 1
33 1 22242-000450 RING, 45 1 1 1
34 1 26013-080202 BOLT, M8X 20 6 6 6
35 1 22217-120000 WASHER, SPRING 12 3 3 3

(A=FROM 1ST) (B=FROM 1ST)

36 1 26216-120322 STUD, M12X 32 3 3 3
(A=FROM 1ST) (B=FROM 1ST)
37 1 26716-120002 NUT, M12 3 3 3
(A=FROM 1ST) (B=FROM 1ST)
38 1 105478-21970 CLUTCH 1
(A=FROM 1ST)
39 1 105478-21960 CLUTCH 1 1 W

(B=FROM 1ST)

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.16.REF NO.1

(GASKET SET.P/# 705300-92602). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.6. PISTON & CONNECTING ROD I NEDIO-MEPAS o
(C)=NFD10-MEPA (F)=
. No. Lew. Parts No. Description Qty |
Y00D6671 A B () DO () (A

105400-22190 PISTON ASSY
704500-22503 RING SET, PISTON
105300-22300 PIN, PISTON

105300-22400 CIRCLIP
705300-23100 ROD ASSY, CONNECTING
105300-23910 BEARING, PISTON PIN

105300-23200 BOLT, CONNECTING ROD
705300-23600 BEARING, CRANK PIN
105400-22471 PISTON ASSY, 0.25 OS

105400-22510 RING SET, 0.25 OS
105400-22481 PISTON ASSY, 0.50 OS
105400-22520 RING SET, 0.50 OS

705300-23610 BEARING ASSY, 0.25
705300-23620 BEARING, 0.50 US

N
o

P RNENRPNMNNNERERRNER

P RRRPRERRPRLNRRLRNRRR

P RRRPRERRPRLNRRLRNRRR

P RRRPRERRPRLNRRLRNRRR

A WNN PP

Remarks
(1)OVER-SIZED(O.S=0.25)PART.
(2)OVER-SIZED(0.S=0.5 )PART.
(3)UNDER-SIZED(U.S=0.25)PART.

Yes

(4)UNDER-SIZED(U.S=0.5 )PART. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.7. LUB. OIL SYSTEM I NEDIO-MEPAS o
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y0006671 (A (B) (©) ) ® F
: 1 1 705225-32500 ROTORASSY 1 1 1
7 1 103854-32082 COVER 11 z
(A=EXXX) (B=EXXX)
~ ‘ 33 8 1  103854-32051 O-RING 1 1 1
A~ @32 9 1 26106-060122  BOLT, M6X 12 PLATED 3 3 z
sy / /l (A=EXXX) (B=EXXX)
CYLTNDER HEAD e 10 1 181230-39450  SWITCH, OIL PRESSURE 1 1 1
< 1 1 105306-35052  STRAINER ASSY, OIL 1 1 1
] 14 1 24341-000200  O-RING, 1AS20.0 1 1 1
15 1 105300-76330  GEAR, STARTING 1 1 1
16 1 105300-76330  GEAR, STARTING 1 1 1
17 1 705100-76900  SHAFT ASSY, STARTING 1 1 1
20 1 105300-76470 COLLAR 1 1 1
21 1 105300-76490  KEY, 7X10 1 1 1
22 1 22242-000200  RING, 20 1 1 1
23 1 101158-03061  VALVE 1 1 1
24 1 101158-03111  RETAINER 1 1 1
25 1 105300-03130  GASKET 1 1 1
26 1 105362-78960  SCREW, M4X8 2 2 2
27 1 23064-090400  PIPE, 9X 400 1 1 1
28 1 26106-060222  BOLT, M6X 22 PLATED 3 3 3
29 1 105300-03082 COVER, BREATHER 1 1 1
30 1 105300-08010  BED, WOODEN 2 2
30-1 1  10540H-08010 ENGINE BED 2 2 2 R
(A=E/#000381) (B=E/#050334)
31 1 104300-08050  BOLT, FOUNDATION 4 4 4
32 1 22217-120000  WASHER, SPRING 12 4 4 4
33 1 26716-120002  NUT, M12 4 4 4
34 1 171109-34030  JOINT 1 1 1
35 1 105678-34050  BRACKET 1 1 1
neren 1o Fios 36 1 171101-34080 THERMOMETER 1 1 1
37 1 23418-050000 GASKET, 5X1.0 1 1 1
4 38 1 23871-010000  PLUG, RO1 11
% 381 1 23876-010000 PLUG, RO1 1 1 1 N
(A=E/#000377) (B=E/#049858)
39 1 26106-060252  BOLT, M6X 25 PLATED 2 2 2
40 1  26106-060552  BOLT, M6X 55 PLATED 1 1 1
a1 1 42130-502020 GAUGE 1 1
411 1 28854-650000 11 s
(A=E/#000379) (B=E/#050246)
41-2 1 28856-650000 PRESSURE GAUGGES 1 1 1 S
36 (A=E/#000382) (B=E/#050441)

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.16.REF NO.1

(GASKET SET.P/# 705300-92602).
(1)S.1 UNIT PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

; A)=NFD10-MEP D)=

Fig.8. ENGINE LIFTER (eDiovEr o

(C)=NFD10-MEPA (F)=

No. Lev. Parts No. Description Qty |
Y00D6671 A B () DO () (A

1 1 104107-07900 NUT, M10 1 1 1
2 1 105478-07940 BOLT, LIFTING 1 1 1
3 1 26627-100002 NUT, EYE M10 1 1 1
4 1 105478-07300 POINTER 1 1 1
5 1 171101-34080 THERMOMETER 1 1 1
6 1 105478-44050 GASKET 1 1 1
7 1 105478-44300 BRACKET, RADIATOR 1 1 1
8 1 105300-44502 RADIATOR ASSY 1 1 1
9 2 105300-44570 PIPE, OVERFLOW 7X170 1 1 1
10 2 105198-44590 CAP, RADIATOR 1 1 1
11 2 121250-44590 CLAMP 1 1 1
12 1 104607-44540 SPONGE 1 1 1
13 1 106100-44560 SPONGE, 15X5X1000 1 1 1
14 1 105300-44630 TANK, SUB 1 1 1
15 1 121250-44901 SWITCH, 110 1 1 1
16 1 124465-44950 GASKET, 16 1 1 1
17 1 105297-44980 RETAINER 1 1 1
18 1 22217-060000 WASHER, SPRING 6 9 9 9
19 1 26116-060402 BOLT, M6X 40 PLATED 9 9 9
20 1 105478-44330 SCREEN 1 1 1
21 1 26106-060122 BOLT, M6X 12 PLATED 2 2 2
22 1 171101-55010 INSULATOR 1 1 1
23 1 771101-55700 TANK ASSY, FUEL 1 1 1
25 2 105015-55040 CAP, FUEL TANK 1 1 1
26 2 101504-55051 GASKET 1 1 1
27 2 101504-55101 STRAINER, FUEL 1 1 1
28 1 104100-55170 DIPSTICK ASSY 1 1 1
31 1  104100-55250 PIPE 1 1 1
36 1 104300-55790 STRAINER, FUEL 1 1 1
37 1 101147-59810 BOLT, PIPE JOINT M8 1 1 1
38 1  23414-080000 GASKET, 8X1.0 2 2 2
39 1 26106-080142 BOLT, M8X 14 PLATED 2 2 2
40 1 26106-100162 BOLT, M10X 16 PLATED 1 1 1
41 1 105478-55080 BRACKET 1 1 1
42 1 105478-55090 BRACKET 1 1 1
43 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1
44 1 26106-100222 BOLT, M10X 22 PLATED 2 2 2

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.16.REF NO.1

(GASKET SET.P/# 705300-92602). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

; A)=NFD10-MEP D)=
Flg 9. FAN EB;:NFDlO-MEPAS EE;:
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y0O0D6671 A B () O (E) R
1 1 105300-44211 CASE ASSY, FAN 1 1 1
2 2 105340-44710 SHAFT, FAN 1 1 1
3 2 106383-44720 SPACER 1 1 1
4 2 106383-44740 CIRCLIP 1 1 1
5 2 105340-44750 PIN 1 1 1
6 2 105100-44770 PULLEY, FAN 2 2 2
7 2 105100-44780 WASHER, PULLEY 1 1 1
8 2 105300-44800 COVER, FAN 1 1 1
12107 6 9 9 2 105300-44850 FAN, COOLING 1 1 1
10 2 22217-120000 WASHER, SPRING 12 1 1 1
11 2  24107-062013 BEARING, 6201ZZP6 2 2 2
12 2 26777-120002 NUT, LOCK M12 1 1 1
13 1 105300-44810 PULLEY ASSY, TENSION 1 1 1
14 2 106100-44650 PULLEY, TENSION 1 1 1
15 2 105300-44940 LEVER 1 1 1
16 2 106100-44960 CAP 1 1 1
17 2 22217-080000 WASHER, SPRING 8 1 1 1
18 2 26716-080002 NUT, M8 1 1 1
19 1 22137-080000 WASHER, 8 1 1 1
20 1 25117-003851 V-BELT, M38.5H 1 1 1
21 1 26013-080162 BOLT, M8X 16 1 1 1
22 1 26106-060252 BOLT, M6X 25 PLATED 2 2 2
23 1 26106-080302 BOLT, M8X 30 PLATED 2 2 2
24 1 26116-060504 BOLT, M6X 50 PLATED 1 1 1
25 1 26756-060002 NUT, LOCK M6 1 1 1

272 T—=1
V-PULLEY, FAN

FrayT=y
V-PULLEY, TENSION

REFER TO Fig.5

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.10. FUEL INJECTION PUMP

YO0D6671

(A)=NFD10-MEP (D)=
(B)=NFD10-MEPAS )=
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705406-51102 PUMP ASSY, INJECTION 1 1 1
3 2 105200-51100 PLUNGER ASSY 1 1 1
6 2 129499-51300 VALVE ASSY, DELIVERY 1 1 1
9 2 174307-51170 RETAINER, SPRING A 1 1 1
10 2 174307-51181 RETAINER, SPRING B 1 1 1
11 2 124950-51190 SPRING, PLUNGER 1 1 1
12 2 724550-51520 GUIDE, PLUNGER 1 1 1
13 3  711100-51540 ROLLER ASSY 1 1 1
16 3 174100-54120 PIN 1 1 1
18 2 103854-51251 PIN, PLUNGER 1 1 1
19 2 124550-51320 SPRING, DELIVERY 1 1 1
20 2 124550-51341 HOLDER, DELIVERY L43 1 1 1
21 2 124550-51350 GASKET, DELIVERY 1 1 1
22 2 124550-51370 O-RING 1 1 1
24 2 104271-51450 PIECE, GUIDE 1 1 1
25 2 104271-51460 CIRCLIP 1 1 1
26 2 105300-51500 RACK, CONTROL 1 1 1
27 2 105300-51510 PINION 1 1 1
28 2 105300-51550 RETAINER, RACK 1 1 1
29 2 174307-51700 SHIM SET 1 1 1
43 2 26022-050102 SCREW, M5X10 1 1 1

Remarks

(A)THESE PARTS ARE ALSO SOLD BY
FIG.16.REF NO.1

(GASKET SET.P/# 705300-92602).

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

i (A)=NFD10-MEP (D)=
Fig.11. FUEL OIL COCK (eDiovEr o
(C)=NFD10-MEPA F=
No. Lev. Parts No. Description Qty |
Y00D6671 A (B) () O (B ¢

105476-55300 COCKASSY, FUEL
104211-55340 HANDLE
101720-55750 PLUG, 6

104200-55750 SCREW, M4
22190-060002 WASHER, SEAL 6
24311-000320 O-RING, 1AP32.0

24311-240100 O-RING, 1AP10A
23414-160000 GASKET, 16X1.0
23831-100000 UNION, 10

g/%S REFER TO Fig.8
13 26216-060162 STUD, M6X 16

26366-060002 NUT, M6
705306-53100  VALVE ASSY,INJECTION

129500-53050  VALVE ASSY,INJECTION
114250-53080 NUT, NOZZLE D16.95
105306-53100 HOLDER, NOZZLE

114250-53120 SPRING, NOZZLE
114250-53130 SEAT, SPRING
114250-53140 PLATE

. —
o 7. 38 .
12 5 19
53 ) I ? 10 20
9
1

114250-53210 PIN
114250-53400 SHIM SET
105300-59800 PIPE ASSY, INJECTION

Tﬂ / 25
32
47 54 87 36

172200-01650 GASKET
105478-59050 PIPE ASSY, FUEL
104200-59170 GASKET, 12

Ej & JUVS Ty
/‘7 “"CYLINDER BLOCK 37
N\ ; ’ 41
41

REFER _TO Fijg.10

104884-59170 GASKET
105891-59190  JOINT, PIPE
105891-59200 BOLT, PIPE JOINT M12

REFER TO Fig.1

42 i} 124060-59380  PLUG, 6
- : 46

22190-060002  WASHER, SEAL 6
129491-59540 BOLT, PIPE JOINT M6

105408-59570 PIPE ASSY, RETURN
101147-59810 BOLT, PIPE JOINT M8
160710-78710 CLAMP, CORD

23414-060000 GASKET, 6X1.0
23414-080012 GASKET, 8X1.0

/
52
/ 53
-

NNRRrRRRPRPRPRPRERINRPRIPRNPRPRRPRIPRPRERRPNNRPRPRRPRPRR(RERR
NNRRrRRRPRPRPRPRERINRPRIPRNPRPRRPRIPRPRERRPNNRPRPRRPRPRR(RERR
NNRRrRRRPRPRPRPRERINRPRIPRNPRPRRPRIPRPRERRPNNRPRPRRPRPRR(RERR

~
>~
>
©
. ;L
@
N[N
AW
P RPRPRPRPNOMNMINRERPRPRPIPNOMNMNNOMNINNONNPRPRPRIRPRNNNONNNNER

es_ Qs

N:Old = New, Q:Oldt— = New, R:Old—» = New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.12. GOVERNOR & CONTROL DEVICE I NEDIO-MEPAS o
(C)=NFD10-MEPA F)=
No. Lev. Parts No. Description Qty |
YooDs671 @ B © O E @
1 1 705300-61700 GOVERNOR ASSY 1 1 1
5 1 105300-61600 SLEEVE, GOVERNOR 1 1 1
6 1 105300-66010  SPRING, REGULATOR 11
7 1 105300-66030  SPRING, REGULATOR 1
8 1 105198-66160 LEVER, STOP 1 1 1
9 1 105300-66300 LEVER, GOVERNOR 1 1 1
(23_@ 10 1 105408-66400  SHAFT 1 1 1
Log 11 1 24190-120001  BALL, STEEL 3/8 1 1 1
L% ®@ 12 1 26022-050102  SCREW, M5X10 2 2 2
13 1 26022-050102 SCREW, M5X10 1 1 1
14 1 705300-61700 GOVERNOR ASSY 1 1 1
: S 18 15 2 105502-66041  HANDLE ASSY 11 1
157 y 18 3 105225-66990 SCREW, M5X8.5 1 1 1
< 21 2 22322-030200  PIN, TAPER 3X20 1 1 1
22 2 24311-000070  O-RING, 1AP7.0 11 1
23 2 26347-060002  NUT, M6 1 1 1
REFER TO Fig.5 24 2 105840-66831  PLATE, FRICTION 1 1 1
25 2 105300-66850  RETAINER 11 1
REFER TO Fig.4 29 o REFER TO Fig. | 26 2 105840-66880  SPRING 1 1 1
27 2 22117-100000 WASHER, 10 1 1 1
: “24“‘% 28 2 22137-060000 WASHER, 6 11 1
29 1 26106-060122  BOLT, M6X 12 PLATED 2 2 2
14—“25 ) 30 1 105300-66110 COVER 1 1 1
!Jp/' 31 1 26756-060002  NUT, LOCK M6 1 1 1
¢ 32 1 105090-66551  LIMITER ASSY, FUEL 1 1 1
S @ 33 1 124060-66950  NUT, CAP M10 1 1 1
A4 34 1 26796-100002  NUT, LOCK M10 1 1 1
? } 3 35 1 22190-100002 WASHER, SEAL 10 2 2 2
[ 36 1 105300-66520 SCREW 1 1 1
; 37 1 105300-66610  CAP 11 1
)
i
1
1
1
!
'27\€|>> ~
=N

7% /e

32 3534 35 33 37

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

; A)=NFD10-MEP D)=
Fig.13. STARTING MOTOR (eDiovEr o
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y00D6671 A (B) () O (B ¢
1 1 105100-77010 STARTER, S114-438B 1 1
1-1 1 105100-77011 MOTOR,STARTER 1 1 1 N
(A=E/#000370) (B=E/#048969)
2 2 X211461005 ARMATURE 101 1
3 3 X211415502 BEARING, BALL 1 1
3-1 3  X2130350900 BALL BEARING 1 1 1 N
(A=E/#000374) (B=E/#049574)
4 3  X211425502 BEARING, BALL 1 1
4-1 3  X211425511 BALL BEARING 1 1 1 N
(A=E/#000374) (B=E/#049574)
5 2 X211442003 COIL ASSY, FIELD 1 1 1
6 3  X21143215 SCREW, CORE 1 1 1
7 3 X211469002 BRUSH (+) 2 2 2
8 2 X211479001 HOLDER ASSY, BRUSH 1 1 1
9 3 X211459002 BRUSH (-) 2 2 2
10 3 X21148314 SPRING, BRUSH 4 4 4
11 2 X211483003 COVER 1 1 1
12 2 171008-77530 SWITCH, MAGNETIC 1 1 1
13 2 X211446012 LEVER, SHIFT 1 1 1
14 2  X211468005 BOLT, THROUGH 1 1 1
15 2 X21148856 BOLT, THROUGH 1 1 1
16 2  X21145866 BOLT 2 2 2
17 2 X211455011 PINION ASSY 1 1 1
18 3  X211465011 SHAFT, PINION 1 1 1
19 3 X211429006 STOPPER SET 1 1 1
20 3 X211425506 CLUTCH ASSY 1 1
20-1 3 X211455500 CLUTCH ASSY 1 1 1 N
(A=E/#000370) (B=E/#048969)
21 4 X211435502 BALL BEARING 1 1
21-1 4 X211495502 BEARING, BALL 1 1 1 N
(A=E/#000374) (B=E/#049574)
22 4 X211455502 BALL BEARING 1 1 1
23 2  X211466605 CASE ASSY, GEAR 1 1 1
24 2 X21142742 COVER (A), RUBBER 1 1 1
25 2 X211458012 COVERKIT 1 1 1
26 2  X211428008 RETAINER, BEARING 1 1 1
27 1 105578-77790 SPACER 2 2 2
28 1 105300-77470 BRACKET 1 1 1
29 1 106100-77620 SWITCH, KEY 1 1 1
30 2 106100-77630 KEY, SWITCH 2 2 2
31 1 105100-77780 COVER 1 1
31-1 1 105100-77781 COVER 1 1 1 N
(A=E/#000370) (B=E/#048969)
32 1 105478-78550 HARNESS, WIRE 1 1 1
33 1 22117-050000 WASHER, 5 2 2 2
34 1 22217-050000 WASHER, SPRING 5 1 1 1
35 1 22217-060000 WASHER, SPRING 6 4 4 4
36 1 26013-120302 BOLT, M12X 30 2 2 2
37 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
38 1 26216-060202 STUD, M6X 20 4 4 4

39 1 26636-050002 NUT, WING M5 1 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701
; (A)=NFD10-MEP )=
Fig.13. STARTING MOTOR (EDioEe o
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty I R
Y00D6671 A B () O (E) R
40 1 26716-060002 NUT, M6 4 4 4
41 1 22351-060012 PIN, SPRING 6.0X12 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'




0CD10-M66701

Fig.14. ELECTRIC PART & OPTIONAL PART I NEDIO-MEPAS o
(C)=NFD10-MEPA F)=
No. Lewv. Parts No. Description ' |
Y00D6671 A (B) () O (B ¢
1 1  106500-44870  STOPPER 1 1 1
2 1 105478-66830  SUPPORT, WIRE 1 1 1
5 1 26117-040068  BOLT M 4X 6 PLATED 2 2 2
6 1 46116-504800  SOLENOID VALVE 1 1 1
RHUNo 2. RHUNo. 130528%8%%7. 7 1 105478-08110 FOOT 1
12inc. 13 ~ 28 8 1  105198-77670 CORD, BATTERY 1
9 1 105198-77680  CORD, BATTERY 1
10 1 105198-77750  STAY 1
No. =1 DAY—-N—RZ No.|8FB| DA4¥-n—-%2 11 1 105198-77760  TERMINAL BLOCK 1
3] p |e= =0 17 leaq | e= _ 12 1 105478-77880  HARNESS ASSY, WIRE 1
HNE=F SHEESW 13 2 105198-77800  HARNESS, WIRE 1
o =0 o _KE 13-1 2 105478-77800  HARNESS, WIRE 1 R
14 N Fvoy-2 18 ]48w /e 2y (B=E/#049574)
151 8T | Gm—m0 19| 41 |e= 14 2 105198-77810  HARNESS, WIRE 1
F-sw | 14-1 2 105478-77810  HARNESS, WIRE 1 R
16 5 o= = 20 g2 |@me-— L |77V (B=E/#049574)
VL 4K -2 15 2 105198-77820  HARNESS, WIRE 1
151 2 105478-77820  HARNESS, WIRE 1 R
(B=E/#049574)
16 2 105198-77830  HARNESS, WIRE 1
16-1 2 105478-77830  HARNESS, WIRE 1 R
(B=E/#049574)
17 2 105198-77840  HARNESS, WIRE 1
17-1 2 105478-77840  HARNESS, WIRE 1 R
(B=E/#049574)
18 2 105198-77850  HARNESS, WIRE 1
18-1 2 105478-77850  HARNESS, WIRE 1 R
(B=E/#049574)
19 2 105198-77860  HARNESS, WIRE 1
19-1 2 105478-77860  HARNESS, WIRE 1 R
(B=E/#049574)
20 2 105198-77870  HARNESS, WIRE 1
20-1 2 105478-77870  HARNESS, WIRE 1 R
(B=E/#049574)
21 2 105198-77910  PIPE, COIL 1
22 2 105198-77920  PIPE, COIL 1
23 2 105198-77930  PIPE, COIL 1
24 2 105198-77940  PIPE, COIL 1
25 2 105198-77950  PIPE, COIL 1
26 2 105198-77960  PIPE, COIL 1
27 2 105198-77970  PIPE, COIL 1
7 RO &R 28 2 105198-77980  PIPE, COIL 1
21 200l P ST 29 1 160710-78710  CLAMP, CORD 1
= 30 1 160370-78950  BAND, L=98 2
22 185] 63@ 31 1 22117-080000  WASHER, 8 2
23 180 N 32 1 22137-100000 WASHER, 10 4
24 lprrrl180[u1.u2 33 1 22151-080000 WASHER 8 2
| 25 | 30| J2 34 1 22217-040000 WASHER, SPRING 4 2
No.| BFH NyFU-a-K ||| 200| 29w 35 1 22217-050000 WASHER, SPRING 5 2
8 | D HI | oo 2031y & | 2] 260| 5 36 1 22217-100000 WASHER, SPRING 10 4
‘ 9 | #0 = | 28 50 lVLIAF 37 1 26116-080202  BOLT, M8X 20 PLATED 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

i (A)=NFD10-MEP (D)=
Fig.14. ELECTRIC PART & OPTIONAL PART (enrDioMER o-
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y00D6671 A B () O (E) R
38 1 26116-080602 BOLT, M8X 60 PLATED 2
39 1  26116-120402 BOLT, M12X 40 PLATED 4
40 1 26557-040252 SCREW, M4X25 2
41 1 26557-050402  SCREW, M5X40 2
RHUNo. 12 BHUNo. 135528%8%%7. 42 1 26756-040002  NUT, LOCK M4 2
l12inc. 13 ~ 28 43 1  26756-050002  NUT, LOCK M5 2
44 1 26756-080002 NUT, LOCK M8 2
45 1 26756-080002 NUT, LOCK M8 2
No. =1 DAY-N—%2 No. |8%F8 DAY —-N—FZ 46 1 26756-100002  NUT, LOCK M10 4
13 p o= 20 17 le3q | e= =, 47 1 42215-002440 SHIM 1
LhE-F JHESW 51 1 105198-77600 BATTERY, HS80-6E 1
4| N | o5—=0 18 |4 oW | em— K& 52 1 105198-7761012 BRACKET, BATTERY 1
Fvoy-2 Y- 53 1 105198-77650 WIRE, LEAD 1
5 ST = 54 1 105198-77660 WIRE, LEAD 1
1 @33*—‘—@@4___ sSW 1.9 J1 ©
16 5 ©-= = .1 20 O | PP
UL JAE 42 b=z

-7 R R

21 300{ P. ST
| 22 | 185[ 63Q

23 L 50 N

L )

24 ln 77/'/'/J‘J 180|J1.42

| 25 | 30| J2
No. | WFAE NyFYy—g-RK | 26 | 200| 49w
8 | ® HY | o 203,15 4 | 127 ] 260 5
i 92 1© #HD B4 — 128 80 VL 4K

| N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

; (A)=NFD10-MEP (D)=
Fig.15. TOOL & LABEL (NroiowEp o
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
Y00D6671 A B € ©O E ¢
1 1 705300-92100 BOX ASSY, TOOL 1 1 1
2 2 104200-92350 DRIVER, SCREW 1 1 1
3 2 105300-92600 BAG, TOOL 1 1 1
4 2 22217-120000 WASHER, SPRING 12 3 3 3
5 2 26206-120352 BOLT, M12X 35 PLATED 3 3 3
6 2 28110-100120 SPANNER, 10X12 1 1 1
7 2 28110-140170 SPANNER, 14X17 1 1 1
8 2 28110-190220 SPANNER, 19X22 1 1 1
9 1 42111-000960 TACHOMETER H-TYPE 1 1
9-1 1 42111-000961 TACHOMETER 1 1 1 S
(A=E/#000379) (B=E/#050246)
11 1 105250-07320 LABEL,NO FIRE 1 1 1
12 1 105372-07150 LABEL, LUB. OIL 1 1 1
13 1 105300-07400 LABEL, RADIATOR 1 1 1
14 1 112100-55420 LABEL 1 1 1
15 1 42221-500650 LABEL 1 1 1
16 1 105808-07100 LABEL 1 W
(B=E/#048058)
12
(X Imbie 53
T IENKCE
EHENTBDE
T e MEEPE.
IVIVEREL
TLEEL,
1EB230-97030
13 14 16
ﬁ(}gﬁ YTV /A RREEE
> MOEEHL BE, | RREID e RoR s R ERARR s T
P NEVER OFEN WHEN HOT. © SENEMDEL FATIEE, ROBMES 1,
P~ KE JAMAIS DUVAIR A CHAUD. HErDAREAIL. FamhAnc LaRRL TS
DANGER
|
i
Remarks Yes No Yes No
(2)S.1 UNIT PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

Fig.16. GASKET SET

Y0O0D6671

12

13

14

(A)=NFD10-MEP (D)=
(B)=NFD10-MEPAS )=
(C)=NFD10-MEPA (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  705300-92602 GASKET SET 1 1 1
2 2 105300-01300 GASKET, LINER 2 2 2
3 2 105300-01331 GASKET, HEAD 156X126 1 1
3-1 2 105300-01332 GASKET, CYL. HEAD 1 1 1 N
(A=E/#000367) (B=E/#048685)
4 2 105300-01410 GASKET, GEAR CASE 1 1 1
5 2  24311-000320 O-RING, 1AP32.0 1 1 1
6 2 105300-02020 GASKET 1 1 1
7 2  24341-000200 O-RING, 1AS20.0 1 1 1
8 2 24311-000070 O-RING, 1AP7.0 1 1 1
9 2 119625-11871 PROTECTOR, NOZZLE 1 1 1
10 2 105300-11310 GASKET, BONNET 1 1 1
11 2 105300-13200 GASKET, SILENCER 1 1 1
12 2 103854-32051 O-RING 1 1 1
13 2  124550-51350 GASKET, DELIVERY 1 1 1
14 2 124550-51370 O-RING 1 1 1
15 2 101504-55051 GASKET 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

26366-060002 NUT, M6

; A)= D)=NFD13-MEP
Fig.17. CYLINDER BLOCK - oEDisuED
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
0006671 A (B) () O (B ¢
1 1  705600-01560 BLOCK ASSY, CYLINDER 1 1 1
3 2  22351-060012 PIN, SPRING 6.0X12 2 2 2
4 1 105500-01200 BOLT, HEAD 2 2 2
5 1 105500-01210 BOLT, HEAD 2 2 2
6 1 105500-01220 NUT, CYLINDER HEAD 2 2 2
7 1 705600-01900 LINER ASSY, CYLINDER 1 1 1
9 2 105500-01300 GASKET, LINER 2 2 2
10 1 105500-01330 GASKET, HEAD 1 1 1
11 1 105500-01480 COVER 1 1 1
12 1 26106-060162 BOLT, M6X 16 PLATED 10 10 10
13 1  705600-01500 CASE ASSY, GEAR 1 1 1
20 2 22351-060012 PIN, SPRING 6.0X12 1 1 1
21 2 24190-120001 BALL, STEEL 3/8 1 1 1
22 2 105300-34040 SPRING 1 1 1
23 2 22252-000100 RING, 10 1 1 1
24 2 120270-61250 SEAL, OIL 1 1 1
25 2 105378-01690 SEAL, OIL 1 1 1
26 1 105300-01690 PLUG 1 1 1
27 1 24321-000250 O-RING, 1AG25.0 1 1 1
28 1 26216-080222 STUD, M8X 22 3 3 3
29 1 26366-080002 NUT, M8 3 3 3
30 1 105500-01410 GASKET 1 1 1
31 1 10540H-01751 CAP, FEEDER 1 1 1
32 1 104271-01950 SHIM SET,0.2X3,0.3X2 1 1 1
33 1  24311-000320 O-RING, 1AP32.0 1 1 1
34 1 26106-060252 BOLT, M6X 25 PLATED 6 6 6
35 1 26106-060652 BOLT, M6X 65 PLATED 6 6 6
36 1  24311-000060 O-RING, 1AP6.0 1 1 1
| 37 1 10530H-01800 BOLT 1 1 1
1 1 1 1
1 1 1 1

10530H-34850  DIPSTICK, OIL

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

22322-030180 PIN, TAPER 3X18

24311-000070 O-RING, 1AP7.0
105500-11310 GASKET, BONNET
26106-060202 BOLT, M6X 20 PLATED

26106-060702 BOLT, M6X 70 PLATED
105500-11340 SEAL, VALVE STEM

; A)= D)=NFD13-MEP
Fig.18. CYLINDER HEAD & BONNET - oEDsHEr
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00D6671 (A) B) (©) O (B) (A
1 1 705500-11702 HEAD ASSY, CYLINDER 1 1 1
4 2 105600-11800 GUIDE, VALVE 2 2 2
5 2  22351-060012 PIN, SPRING 6.0X12 1 1 1
6 2 27231-150000 PLUG 15 1 1 1
7 1 105500-11100 VALVE, INTAKE 1 1 1
8 1 105500-11111 VALVE, EXHAUST 1 1 1
8 7 9 1 104600-11120 SPRING, VALVE 2 2 2
29 25 27 2423 10 1 103338-11180 RETAINER, SPRING 2 2 2
11 1 27310-080001 COTTER, 8 2 2 2
12 1  10550H-11290 SUPPORT ASSY, ARM 1 1 1
. - 15 1 105500-11650 ARM, ROCKER 1 1 1
.. 17 2 101158-11230 SCREW, VALVE ADJUST 1 1 1
18 2 26756-080002 NUT, LOCK M8 1 1 1
19 1 105500-11660 ARM, ROCKER 1 1 1
21 2 101158-11230 SCREW, VALVE ADJUST 1 1 1
22 2 26756-080002 NUT, LOCK M8 1 1 1
23 1 119625-11871 PROTECTOR, NOZZLE 1 1 1
24 1 119625-11880 SEAT, NOZZLE 1 1 1
25 1 119625-11900 RETAINER, NOZZLE 1 1 1
26 1 105010-11920 COCK, WATER 1 1 1
27 1 26216-060252 STUD, M6X 25 2 2 2
28 1 26216-080502 STUD, M8X 50 1 1 1
29 1 26366-060002 NUT, M6 2 2 2
30 1 26366-080002 NUT, M8 1 1 1
31 1 705500-11520 BONNET ASSY, HEAD 1 1 1
33 2 104200-03600 SHAFT, DECOMPRESSION 1 1 1
34 2 104200-03641 SPRING,DECOMPRESSION 1 1 1
35 2 104104-03750 LEVER, DECOMPRESSION 1 1 1
36 2 22312-030180 PIN, PARALLEL M3X18 1 1 1
2 1 1 1
2 1 1 1
1 1 1 1
1 2 2 2
1 1 1 1
1 2 2 2

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.19. AIR CLEANER & MUFFLER

(A)= (D)=NFD13-MEP
B)= (E)=NFD13-MEPAS
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 105500-12020 PIPE, AIR INTAKE 1 1 1
2 1 105500-12050 GASKET 1 1 1
3 1 26106-080202 BOLT, M8X 20 PLATED 2 2 2
4 1 105300-12511 CLEANER, AIR 1 1 1
5 2 105370-12531 COVER ASSY 1 1 1
6 2 105370-12540 PAN ASSY, DUST 1 1 1
7 2 105370-12570 ELEMENT 1 1 1
10 2 105370-12670 BAFFLE 1 1 1
11 1 101147-12550 NUT 1 1 1
12 1 105300-12550 BOLT 1 1 1
13 1 43100-552890 SILENCER, BK-40 1

14 1 23131-140007 SOCKET, R1+1/2 1 1
15 1 23152-140007 UNION, R1+1/2 1 1
16 1 43720-500110 PIPE, FLEXIBLE 1 1
17 1 105678-13150 FLANGE, EXHAUST 1 1 1
18 1 105500-13200 GASKET, SILENCER 1 1 1
19 1  23414-170000 GASKET, 17X1.0 1 1 1
20 1 23897-030002 PLUG G3/8,HEX. 1 1 1
21 1 26013-080252 BOLT, M8X 25 3 3 3

Remarks

(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601).

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

; A)= D)=NFD13-MEP
Fig.20. CAMSHAFT & BALANCER - oEDisuED
©= (F)=NFD13-MEPA

No. Lev. Parts No. Description Qty |
YOODE671 A (B) () O (B ¢
1 1 10557H-14010 CAMSHAFT 1 1 1
2 1 105300-14090 CAM, FUEL 1 1 1
3 1 10560H-14100 GEAR, CAMSHAFT 1 1 1
4 1 105300-14200 TAPPET 2 2 2
5 1 105500-14400 ROD, PUSH 2 2 2
6 1 105500-14600 COVER 1 1 1
7 1 105300-14700 SPACER 1 1 1
8 1 104300-76460 NUT 1 1 1
9 1 22512-070600 KEY, 7X 60 1 1 1
10 1 24101-060064 BEARING, BALL 6006 1 1 1
11 1 26022-060122 SCREW, M6X12 3 3 3
12 1 26587-080122 SCREW, M8X12 1 1 1
13 1 105500-28251 SHAFT, BALANCER 2 2 2
14 1 10560G-28300 GEAR, BALANCER 1 1 1
15 1 10560G-28310 GEAR, BALANCER 1 1 1
16 1 105500-28380 SPACER 2 2 2
17 1 10560H-28410 GEAR, BALANCER 1 1 1
18 1 105300-28450 RETAINER 1 1 1
19 1 105300-28700 SHAFT 1 1 1
20 1 10550G-28750 GEAR ASSY 1 1 1
21 2 105430-28720 BUSH, IDLE GEAR 1 1 1
23 1 105215-76490 KEY 2 2 2
24 1 123672-83880 RETAINER 1 1 1
25 1 24101-060054 BEARING, BALL 6005 2 2 2
26 1 24101-060094 BEARING, BALL 6009 2 2 2
27 1 26013-060222 BOLT, M6X 22 2 2 2
28 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1
29 1 26106-100552 BOLT, M10X 55 PLATED 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

H A)= D)=NFD13-MEP
Fig.21. CRANKSHAFT & FLYWHEEL EB;: EE;:NFDB_MEPAS
(©)= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00DB671 A (B () O () A
1 1 705500-21701  CRANKSHAFT ASSY 1 1 1
4 2 105500-21100  WEIGHT, BALANCE 2 2 2
5 2 104271-21100  BOLT, BALANCE WEIGHT 2 2 2
6 2 22512-050200  KEY, 5X 20 1 1 1
7 2 22512100300  KEY, 10X 30 101 1
NFD13-MEP 8 1 10560H-21200 GEAR, CRANKSHAFT 101 1
38 9 1 105500-21591  FLYWHEEL ASSY 1 1 1
1 2 105500-21600 GEAR, RING 101 1
12 1 106330-21530  NUT, END 101 1
13 1 105300-21600  V-PULLEY 1 01 1
14 1 26106-060122  BOLT, M6X 12 PLATED 3 3 3
15 1 705500-02500 HOUSING ASSY, METAL 101 1
17 2 10543002321  RETAINER, BEARING 2 2 2
18 2 103288-02221  SEAL, OIL 101 1
19 2 26116-060102  BOLT, M6X 10 PLATED 6 6 6
20 1 105500-02020  GASKET 1 1 1
21 1 105600-02300  BEARING, 6310G3C3 101 1
22 1 10560H-02310 BEARING, NF309-C3 101 1
23 1 22242-000500 RING, 50 1 1 1
24 1 26013-080202  BOLT, M8X 20 7 7 7
25 1 105678-21350  COVER, FLYWHEEL 101 1
26 1 105300-21360 COVER 101 1
27 1 105300-21320 COVER 101 1
28 1 105300-21381  ABSORBER 2 2 2
29 1 105300-44451  ABSORBER 2 2 2
30 1 105300-44460  COLLAR 4 4 4
31 1 160120-76940 WASHER 5 5 5
32 1  26106-060122  BOLT, M6X 12 PLATED 3 3 3
33 1 26106-060122  BOLT, M6X 12 PLATED 2 2 2
34 1 26106-060202  BOLT, M6X 20 PLATED 4 4 4
35 1 22217-120000 WASHER, SPRING 12 3 3 3
(D=FROM 1ST) (E=FROM 1ST)
36 1 26216-120322  STUD, M12X 32 3 3 3
(D=FROM 1ST) (E=FROM 1ST)
37 1 26716-120002  NUT, M12 3 3 3
(D=FROM 1ST) (E=FROM 1ST)
38 1 105678-21970  CLUTCH 1
(D=FROM 1ST)
39 1 105478-21960  CLUTCH 11w

(E=FROM 1ST)

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.22. PISTON & CONNECTING ROD o (O-NFOI3MEPAS
©)= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
0006671 A (B) () O (B ¢

105600-22090 PISTON ASSY, DI
704600-22502 RING SET, PISTON
105500-22300 PIN, PISTON

105500-22400 CIRCLIP
705500-23100 ROD ASSY, CONNECTING
105500-23910 BEARING, PISTON PIN

105500-23200 BOLT, CONNECTING ROD
705500-23600 BEARING, CRANK PIN
105600-22470 PISTON W/RING(0S0.25

105600-22510 RING SET, 0.25 OS
105600-22480 PISTON W/RING(OS 0.5
105600-22520 RING SET, 0.50 OS

705500-23610 BEARING ASSY, 0.25
705500-23620 BEARING, 0.50 US

N
o

P RNENRPNMNNNERERRNER

P RRRPRERRPRLNRRLRNRRR

P RRRPRERRPRLNRRLRNRRR

P RRRPRERRPRLNRRLRNRRR

A WNN P

Remarks
(1)OVER-SIZED(O.S=0.25)PART.
(2)OVER-SIZED(0.S=0.5 )PART.
(3)UNDER-SIZED(U.S=0.25)PART.

Yes

(4)UNDER-SIZED(U.S=0.5 )PART. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.23. LUB. OIL SYSTEM

| e—
SN R J
CYLINDER HEAD g

&

Y00DB671

=52
PREVIOUS

34

%::ER TO Fig.17
g
11 ’;%

(A)= (D)=NFD13-MEP
B)= (E)=NFD13-MEPAS
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705225-32500 ROTOR ASSY 1 1 1
7 1 103854-32051 O-RING 1 1 1
8 1 26106-060122 BOLT, M6X 12 PLATED 3 3 V4
(D=EXXX) (E=EXXX)
9 1 103854-32082 COVER 1 1 z
(D=EXXX) (E=EXXX)
10 1 181230-39450 SWITCH, OIL PRESSURE 1 1 1
11 1 105306-35052 STRAINER ASSY, OIL 1 1 1
12 1 24341-000200 O-RING, 1AS20.0 1 1 1
13 1 101158-03061 VALVE 1 1 1
14 1 105500-03082 COVER, BREATHER 1 1 1
15 1 101158-03111 RETAINER 1 1 1
16 1 105300-03130 GASKET 1 1 1
17 1 105362-78960 SCREW, M4X8 2 2 2
18 1  23064-090400 PIPE, 9X 400 1 1 1
19 1 26106-060222 BOLT, M6X 22 PLATED 2 2 2
20 1 26106-060252 BOLT, M6X 25 PLATED 1 1 1
21 1 105500-08010 BED, WOODEN 2 2
21-1 1 10560H-08010 ENGINE BED 2 2 2 R
(D=E/#000519) (E=E/#013029)
22 1 104300-08050 BOLT, FOUNDATION 4 4 4
23 1 22217-120000 WASHER, SPRING 12 4 4 4
24 1 26716-120002 NUT, M12 4 4 4
25 1 105300-76330 GEAR, STARTING 2 2 2
26 1  705100-76900 SHAFT ASSY, STARTING 1 1 1
29 1 105300-76470 COLLAR 1 1 1
30 1 105300-76490 KEY, 7X10 1 1 1
31 1 22242-000200 RING, 20 1 1 1
32 1 171109-34030 JOINT 1 1 1
33 1 105678-34050 BRACKET 1 1 1
34 1 171101-34080 THERMOMETER 1 1 1
35 1 23418-050000 GASKET, 5X1.0 1 1 1
36 1 23871-010000 PLUG, RO1 1 1
36-1 1 23876-010000 PLUG, RO1 1 1 1 N
(D=E/#000518) (E=E/#012765)
37 1 26106-060252 BOLT, M6X 25 PLATED 2 2 2
38 1 26106-060552 BOLT, M6X 55 PLATED 1 1 1
39 1  42130-502020 GAUGE 1 1 1
39-1 1 28854-650000 1 1 S
(D=E/#000519) (E=E/#013029)
39-2 1  28856-650000 PRESSURE GAUGGES 1 1 1 S

(D=E/#000519) (E=E/#013029)

Remarks

(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601).
(1)S.I UNIT PART.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

; A= D)=NFD13-MEP
Fig.24. RADIATOR & FUEL OIL TANK - oEDisuED
(©)= (F)=NFD13-MEPA

No. Lev. Parts No. Description Qty |
Y0O0D6671 (A) B (C) (D) (E) (P
1 1 104107-07900 NUT, M10 1 1 1
2 1 105678-07940 BOLT, LIFTING 1 1 1
3 1 26627-100002 NUT, EYE M10 1 1 1
4 1 105678-07300 POINTER 1 1 1
5 1 171101-34080 THERMOMETER 1 1 1
6 1 105678-44050 GASKET 1 1 1
7 1 105678-44300 BRACKET, RADIATOR 1 1 1
8 1 105600-44520 RADIATOR ASSY 1 1 1
10 2 105500-44570 PIPE, OVERFLOW 7X195 1 1 1
11 2 105198-44590 CAP, RADIATOR 1 1 1
12 2 121250-44590 CLAMP 1 1 1
13 1 104607-44540 SPONGE 1 1 1
14 1 106100-44560 SPONGE, 15X5X1000 1 1 1
15 1 105300-44630 TANK, SUB 1 1 1
16 1 121250-44901 SWITCH, 110 1 1 1
17 1 124465-44950 GASKET, 16 1 1 1
18 1 105678-44980 RETAINER 1 1 1
19 1 22217-060000 WASHER, SPRING 6 9 9 9
20 1 26116-060402 BOLT, M6X 40 PLATED 9 9 9
21 1 105678-44330 SCREEN 1 1 1
22 1 26106-060122 BOLT, M6X 12 PLATED 2 2 2
23 1 171107-55010 INSULATOR 1 1 1
24 1 771107-55700 TANK ASSY, FUEL 1 1 1
26 2 105015-55040 CAP, FUEL TANK 1 1 1
27 2 101504-55051 GASKET 1 1 1
28 2 101504-55101 STRAINER, FUEL 1 1 1
29 1 105678-55080 BRACKET 1 1 1
30 1 105678-55090 BRACKET 1 1 1
31 1 104300-55170 DIPSTICK 1 1 1
34 1 104300-55250 PIPE 1 1 1
39 1 104300-55790 STRAINER, FUEL 1 1 1
40 1 101147-59810 BOLT, PIPE JOINT M8 1 1 1
41 1  23414-080000 GASKET, 8X1.0 2 2 2
42 1 26106-080142 BOLT, M8X 14 PLATED 2 2 2
43 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1
44 1 26106-100162 BOLT, M10X 16 PLATED 1 1 1
45 1 26106-100222 BOLT, M10X 22 PLATED 2 2 2

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

; A)= D)=NFD13-MEP
Flg .25. FAN EB;: EE;:NFDlS-MEPAS
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00D6671 A B () O (E) R
1 1 105500-44211 CASE ASSY, FAN 1 1 1
2 2 105340-44710 SHAFT, FAN 1 1 1
3 2 106383-44720 SPACER 1 1 1
4 2 106383-44740 CIRCLIP 1 1 1
5 2 105340-44750 PIN 1 1 1
6 2 105100-44770 PULLEY, FAN 2 2 2
7 2 105100-44780 WASHER, PULLEY 1 1 1
8 2 105500-44800 COVER ASSY 1 1 1
9 2 105500-44850 FAN, COOLING 1 1 1
10 2 22217-120000 WASHER, SPRING 12 1 1 1
11 2  24107-062013 BEARING, 6201ZZP6 2 2 2
12 2 26777-120002 NUT, LOCK M12 1 1 1
13 1 105500-44810 PULLEY ASSY, TENSION 1 1 1
14 2 106100-44650 PULLEY, TENSION 1 1 1
15 2 105500-44940 LEVER 1 1 1
16 2 106100-44960 CAP 1 1 1
17 2 22217-080000 WASHER, SPRING 8 1 1 1
18 2 26716-080002 NUT, M8 1 1 1
19 1 22137-080000 WASHER, 8 1 1 1
20 1 25117-004001 V-BELT, M40H 1 1 1
21 1 26013-080162 BOLT, M8X 16 1 1 1
22 1 26106-060252 BOLT, M6X 25 PLATED 2 2 2
23 1 26106-080302 BOLT, M8X 30 PLATED 2 2 2
24 1 26116-060504 BOLT, M6X 50 PLATED 1 1 1
25 1 26756-060002 NUT, LOCK M6 1 1 1

Irr Tl

V-PULLEY, FAN

23

REFER TO Fig.21

FrayT=U

V-PULLEY, TENSION

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.26. FUEL INJECTION PUMP o BNFDLIMERAS
€)= (F)=NFD13-MEPA
: No. Lev. Parts No. Description Qty |
|P/C NEWS No:Y00D6671-1 A _(B) () DB) () (F)

PUBL [SHED:2007/3

1 705606-51103 PUMP ASSY, INJECTION
3 105500-51600 PLUNGER ASSY
6 105300-51300  VALVE ASSY, DELIVERY
9 174307-51170 RETAINER, SPRING A
10 174307-51181 RETAINER, SPRING B

J 11 124950-51190 SPRING, PLUNGER
12 724550-51520 GUIDE, PLUNGER

711100-51540 ROLLER ASSY
174100-54120 PIN

103854-51251 PIN, PLUNGER
124550-51320 SPRING, DELIVERY
124550-51341 HOLDER, DELIVERY L43

124550-51350 GASKET, DELIVERY
124550-51370 O-RING
104271-51450 PIECE, GUIDE

104271-51460 CIRCLIP
105300-51500 RACK, CONTROL
105300-51510 PINION

105300-51550 RETAINER, RACK
174307-51700 SHIM SET
26022-050102 SCREW, M5X10

N
©

NN NN NN NNNNNN R

PR RrRPRRPRPRPRRPRRPRRPRPRIPRRLRIRPRRPRR

PR RrRPRRPRPRPRRPRRPRRPRPRIPRRLRIRPRRPRR

PR RrRPRRPRPRPRRPRRPRRPRPRIPRRLRIRPRRPRR

Remarks
(A)THESE PARTS ARE ALSO SOLD BY
FIG.32.REF NO.1

(GASKET SET.P/# 705500-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

1 A)= D)=NFD13-MEP
Fig.27. FUEL OIL PIPE - OFosEP
(€)= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00D6671 A (B) () O (B ¢
1 1 705506-53100  VALVE ASSY,INJECTION 1 1 1
2 2 105500-53000  VALVE ASSY,INJECTION 1 1 1
5 2 114250-53080  NUT, NOZZLE D16.95 11 1
6 2 105306-53100  HOLDER, NOZZLE 1 1 1
7 2 114250-53120  SPRING, NOZZLE 101 1
8 2 114250-53130  SEAT, SPRING 11 1
9 2 114250-53140  PLATE 1 1 1
10 2 114250-53210  PIN 2 2 2
1 2 114250-53400  SHIM SET 11 1
18 1 105476-55300 COCK ASSY, FUEL 1 1 1
22 2 104211-55340 HANDLE 1 1 1
23 2 101720-55750  PLUG, 6 11 1
24 2 104200-55750  SCREW, M4 1 1 1
25 2 22190-060002 WASHER, SEAL 6 1 1 1
26 2 24311-000320  O-RING, 1AP32.0 11 1
27 2 24311-240100  O-RING, 1AP10A 1 1 1
28 1 23414-160000  GASKET, 16X1.0 101 1
29 1 23831-100000  UNION, 10 11 1
30 1 26216-060162  STUD, M6X 16 2 2 2
31 1 26366-060002  NUT, M6 2 2 2
32 1 105500-59800  PIPE ASSY, INJECTION 11 1
36 1 172200-01650  GASKET 1 1 1
37 1 105678-59050  PIPE ASSY, FUEL 1 1 1
41 1 104200-59170  GASKET, 12 2 2 2
42 1 10488459170  GASKET 1 1 1
43 1 105891-59190  JOINT, PIPE 1 1 1
30— REFER TO Fig.26 44 2 105891-59200  BOLT, PIPE JOINT M12 11 1
REFER TO Fig. 17 45 2 124060-59380  PLUG, 6 1 1 1
46 2 22190-060002 WASHER, SEAL 6 1 1 1
47 1 129491-59540  BOLT, PIPE JOINT M6 11 1
48 1 105608-59570  PIPE ASSY, RETURN 1 1 1
52 1 101147-59810  BOLT, PIPE JOINT M8 101 1
/ 53 1 160710-78710  CLAMP, CORD 1 1 1
- 54 1 23414-060000  GASKET, 6X1.0 2 2 2
55 1 23414-080012  GASKET, 8X1.0 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

1 A)= D)=NFD13-MEP
Fig.28. GOVERNOR & CONTROL DEVICE e O-NeotsmER
(€)= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00D6671 A (B) () O (B ¢
1 1 705300-61701 GOVERNOR ASSY 1 1 1
5 1 105300-61600  SLEEVE, GOVERNOR 1 1 1
6 1 105300-66010  SPRING, REGULATOR 11
7 1 105300-66030  SPRING, REGULATOR 1
8 1 105198-66160 LEVER, STOP 1 1 1
@ 9 1 105500-66300 LEVER, GOVERNOR 1 1 1
10 1 105608-66400  SHAFT 1 1 1
:gg © 1 1 24190-120001  BALL, STEEL 3/8 1 1 1
o 12 1 26022-050102  SCREW, M5X10 2 2 2
—24—O 13 1 26022-050102 SCREW, M5X10 1 1 1
14— > 17 14 1 705192-66531  HANDLE ASSY 1 1 1
=15 — ‘ 15 2 105502-66041  HANDLE ASSY 1 1 1
i 17 3 105225-66990  SCREW, M5X8.5 1 1 1
REFER TO Fig. 21 19 2 705300-66700  LEVER ASSY,REGULATOR 1 1 1
_ 22 3 22322-030200  PIN, TAPER 3X20 1 1 1
REFER To Fig. 20 REFER To £1a. 17 23 3 24311-000070  O-RING, 1AP7.0 1 1 1
24 2 105840-66831  PLATE, FRICTION 1 1 1
23 25 2 105840-66880  SPRING 1 1 1
] 26 2 22137-060000 WASHER, 6 1 1 1
3._‘ 27 2 26347-060002  NUT, M6 1 1 1
../ 28 1 105300-66110  COVER 11 1
iw/ 29 1  105300-66520 SCREW 1 1 1
! 30 1 105300-66850  RETAINER 1 1 1
/a“ @ 31 1 22117-100000  WASHER, 10 1 1 1
- 32 1 26106-060122  BOLT, M6X 12 PLATED 2 2 2
r . %'/ 33 1 26756-060002  NUT, LOCK M6 1 1 1
o @\ 7 34 1 105090-66551  LIMITER ASSY, FUEL 1 1 1
! 39 1 124060-66950  NUT, CAP M10 1 1 1
! 40 1 26796-100002  NUT, LOCK M10 1 1 1
! > 41 1 22190-100002  WASHER, SEAL 10 2 2 2
i /‘ 42 1  105300-66610 CAP 1 1 1
31 |
\©

e 7%7%

34 4140 4139 42

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

; A)= D)=NFD13-MEP
Fig.29. STARTING MOTER - oEDisuED
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y0006671 . A (B) () O (B ¢
1 1 105100-77010 STARTER, S114-438B 1 1
1-1 1 105100-77011 MOTOR,STARTER 1 1 1 N
(D=E/#000498) (E=E/#012478)
2 2 X211461005 ARMATURE 101 1
3 3  X211415502 BEARING, BALL 1 1
3-1 3  X2130350900 BALL BEARING 1 1 1 N
(D=E/#000504) (E=E/#012619)
4 3  X211425502 BEARING, BALL 1 1
4-1 3  X211425511 BALL BEARING 1 1 1 N
(D=E/#000504) (E=E/#012619)
5 2 X211442003 COIL ASSY, FIELD 1 1 1
6 3  X21143215 SCREW, CORE 1 1 1
7 3 X211469002 BRUSH (+) 2 2 2
8 2 X211479001 HOLDER ASSY, BRUSH 1 1 1
9 3 X211459002 BRUSH (-) 2 2 2
10 3 X21148314 SPRING, BRUSH 4 4 4
11 2 X211483003 COVER 1 1 1
12 2 171008-77530 SWITCH, MAGNETIC 1 1 1
13 2 X211446012 LEVER, SHIFT 1 1 1
14 2 X211468005 BOLT, THROUGH 1 1 1
15 2 X21148856 BOLT, THROUGH 1 1 1
16 2  X21145866 BOLT 2 2 2
17 2 X211455011 PINION ASSY 1 1 1
18 3  X211465011 SHAFT, PINION 1 1 1
19 3 X211429006 STOPPER SET 1 1 1
20 3 X211425506 CLUTCH ASSY 1 1
20-1 3 X211455500 CLUTCH ASSY 1 1 1 N
(D=E/#000504) (E=E/#012619)
21 4 X211435502 BALL BEARING 1
21-1 4 X211495502 BEARING, BALL 1 1 1 N
(D=E/#000504) (E=E/#012619)
22 4 X211455502 BALL BEARING 1 1 1
23 2  X211466605 CASE ASSY, GEAR 1 1 1
24 2 X21142742 COVER (A), RUBBER 1 1 1
25 2 X211458012 COVERKIT 1 1 1
26 2  X211428008 RETAINER, BEARING 1 1 1
27 1 105578-77790 SPACER 2 2 2
28 1 105500-77470 BRACKET 1 1 1
29 1 106100-77620 SWITCH, KEY 1 1 1
30 2 106100-77630 KEY, SWITCH 2 2 2
31 1 105478-78550 HARNESS, WIRE 1 1 1
32 1 22117-050000 WASHER, 5 2 2 2
33 1 22217-050000 WASHER, SPRING 5 1 1 1
34 1 22217-060000 WASHER, SPRING 6 4 4 4
35 1 26013-120302 BOLT, M12X 30 2 2 2
36 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
37 1 26216-060202 STUD, M6X 20 4 4 4
38 1 26636-050002 NUT, WING M5 1 1 1
39 1 26716-060002 NUT, M6 4 4 4
40 1 22351-060012 PIN, SPRING 6.0X12 1 1 1
41 1 105100-77780 COVER 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

i (A)= (D)=NFD13-MEP
Fig.29. STARTING MOTER - O-wFDiswER
(€)= (F)=NFD13-MEPA
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©
1

Y00D6671 .
41-1 1 105100-77781 COVER 1 1 N

(D=E/#000498) (E=E/#012478)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

; A)= D)=NFD13-MEP
Fig.30. ELECTRIC PART & OPTINAL PART - O-wFDiswER
(€)= (F)=NFD13-MEPA
No. Lewv. Parts No. Description '
Y00D671 A B () DO () (A
1 1 106500-44870  STOPPER 1 1 1
2 1 105478-66830  SUPPORT, WIRE 1 1 1
5 1  26117-040068  BOLT M 4X 6 PLATED 2 2 2
6 1 46116-504800  SOLENOID VALVE 1 1 1
RHUNo. 12/&. RHUNoO. 134B28%F#5Y., 7 1 105678-08110 FOOT 1
t2inc. 13 ~ 28 8 1  105198-77670 CORD, BATTERY 1
9 1 105198-77680  CORD, BATTERY 1
N 10 1 105198-77750  STAY 1
No.#78 2A¥=N=F2 No.|%Fa P e 1 1 105198-77760  TERMINAL BLOCK 1
13 P ©x 20 17 |e3qQ| e= =, 12 1 105678-77880  HARNESS ASSY, WIRE 1
EAE=F M 13 2 105198-77800  HARNESS, WIRE 1
14 N @B—E@z‘: 18 |4 oW | es— KB 13-1 2 105678-77800  HARNESS, WIRE 1
Y- by~
(E=E/#012619)
1581 ST |@s—=0, ., 19| J1 @a.——-—*r] 14 2 105198-77810  HARNESS, WIRE 1
— 14-1 2 105678-77810  HARNESS, WIRE 1
16 5 = = J20| J2 | e—o L |77 E=E/#012619
YL 4K -2 15 2 105198-77820  HARNESS, WIRE ( ) 1
15-1 2 105678-77820  HARNESS, WIRE 1
(E=E/#012619)
16 2 105198-77830  HARNESS, WIRE 1
16-1 2 105478-77830  HARNESS, WIRE 1
(E=E/#012619)
17 2 105198-77840  HARNESS, WIRE 1
17-1 2 105678-77840  HARNESS, WIRE 1
(E=E/#012619)
18 2 105198-77850  HARNESS, WIRE 1
18-1 2 105678-77850  HARNESS, WIRE 1
(E=E/#012619)
19 2 105198-77860  HARNESS, WIRE 1
19-1 2 105678-77860  HARNESS, WIRE 1
(E=E/#012619)
20 2 105198-77870  HARNESS, WIRE 1
20-1 2 105678-77870  HARNESS, WIRE 1
(E=E/#012619)
21 2 105198-77910  PIPE, COIL 1
22 2 105198-77920  PIPE, COIL 1
23 2 105198-77930  PIPE, COIL 1
24 2 105198-77940  PIPE, COIL 1
25 2 105198-77950  PIPE, COIL 1
26 2 105198-77960  PIPE, COIL 1
27 2 105198-77970  PIPE, COIL 1
52| ®@ 28 2 105198-77980  PIPE, COIL 1
300| P. ST 29 1 160710-78710  CLAMP, CORD 1
185 630 30 1 160370-78950  BAND, L=98 2
o " 31 1 22117-080000 WASHER, 8 2
32 1 22137-100000 WASHER, 10 4
180JJ1.42 33 1 22151-080000 WASHER 8 2
30| J2 34 1 22217-040000  WASHER, SPRING 4 2
200] 49w 35 1 22217-050000 WASHER, SPRING 5 2
2860] 5§ 36 1 22217-100000 WASHER, SPRING 10 4
80 [VLJ4K 37 1  26116-080202  BOLT, M8X 20 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

Fig.30. ELECTRIC PART & OPTINAL PART EQ; EE;;EEBS:&EEAS
(©)= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00D671 A (B (©) () () (F)
38 1 26116-080602  BOLT, M8X 60 PLATED 2
39 1 26116-120402  BOLT, M12X 40 PLATED 4
40 1 26557-040252  SCREW, M4X25 2
41 1 26557-050402 SCREW, M5X40 2
BHUNo. 12[&. RHUNo. 1340528%8#%7, 42 1 26756-040002 NUT, LOCK M4 2
12inc. 13 ~ 28 43 1 26756-050002  NUT, LOCK M5 2
44 1 26756-080002  NUT, LOCK M8 2
No. [ ®Fa| T4v—re - = —— 45 1 26756-080002  NUT, LOCK M8 2
= F2_ INo.|®FH| DA¥-N-%2 46 1 26756-100002  NUT, LOCK M10 4
13| P |e= =0 17 |63Q| e= = a7 1 42215-002440  SHIM 1
ELE=S BESW| 51 1 105198-77600 BATTERY, HS80-6E 1
4| N |e=—=0,, |18 48w oKl 52 1 1051987761012 BRACKET, BATTERY 1
byY- 53 1 10519877650  WIRE, LEAD 1
5| 8T m -
1 s_sw |19 J1 @E—-———-—*-] ‘ 54 1 10519877660  WIRE, LEAD 1
16 5 ©63 = Lid72
DI Rl I D

(L) WE
300} P. ST
185 63Q
50 N
180|J1.42
30 J2
200 489W
260 5
80 |[VL/AK

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M66701

Fig.31. TOOL & LABEL

Y00D6671

9
E B
> RMULEED B R,
P NEVER OPEN WHER HAT.
- KE JAMAIS OUVAIR A CHAUD.

o OIS NER
IEFBENKICE
BEEANBDE
Fooe RBHEP,
IvIVEFEL
TLES,
1EB230-97¢

Ab TV /A RERTR

M 2% .'7/‘//‘(Fﬂ)uoiﬁbﬁﬁlt2m§?tbt?*u

- SEM ERDEL CURT SRR, RE0NEM:

&0, EATARERSEENTBD ST,

2B
ﬂ’éfﬂb?y‘&?)ﬁ:ﬁb :am&zﬁ::xmuzms

Remarks

(1)S.1 UNIT PART.

(A)= (D)=NFD13-MEP
(B)= (E)=NFD13-MEPAS
(€)= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
A B © © E
1 1 705300-92100  BOXASSY, TOOL 1 1 1
2 2 104200-92350  DRIVER, SCREW 11 1
3 2 105300-92600  BAG, TOOL 1 1 1
4 2 22217-120000  WASHER, SPRING 12 3 3 3
5 2 26206-120352  BOLT, M12X 35 PLATED 3 3 3
6 2 28110-100120  SPANNER, 10X12 1 1 1
7 2 28110-140170  SPANNER, 14X17 1 1 1
8 2 28110-190220  SPANNER, 19X22 1 1 1
9 1 42111-000960  TACHOMETER H-TYPE 1 1
9-1 1 42111-000961  TACHOMETER 1 1 1 s
(D=E/#000519) (E=E/#013029)
11 1 105372-07150  LABEL, LUB. OIL 1 1 1
12 1 105250-07320  LABEL,NO FIRE 1 1 1
13 1 105300-07400  LABEL, RADIATOR 11 1
14 1 112100-55420  LABEL 1 1 1
15 1 42221-500650  LABEL 11 1
16 1 105808-07100  LABEL 1 W
(E=E/#012175)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M66701

; A)= D)=NFD13-MEP
Fig.32. GASKET SET - oEDsHEr
©= (F)=NFD13-MEPA
No. Lev. Parts No. Description Qty |
Y00D6671 A (B (©) () () (F)
1 1  705500-92601 GASKET SET 1 1 1
2 2 105500-01300 GASKET, LINER 2 2 2
3 2 105500-01330 GASKET, HEAD 1 1 1
4 2 105500-01410 GASKET 1 1 1
5 2 24311-000320 O-RING, 1AP32.0 1 1 1
6 2 105500-02020 GASKET 1 1 1
7 2 24341-000200 O-RING, 1AS20.0 1 1 1
1 8 2 24311-000070 O-RING, 1AP7.0 1 1 1
9 2  119625-11871 PROTECTOR, NOZZLE 1 1 1
10 2 105500-11310 GASKET, BONNET 1 1 1
11 2 105500-13200 GASKET, SILENCER 1 1 1
12 2 103854-32051 O-RING 1 1 1
4 13 2 124550-51350 GASKET, DELIVERY 1 1 1
14 2 124550-51370 O-RING 1 1 1
15 2 101504-55051 GASKET 1 1 1

—
N

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101147-12550

101147-59810

101158-03061
101158-03111

101158-11180
101158-11230

101504-55051

101504-55101
101720-55750
103288-02221

103338-11180
103854-32051

103854-32082
103854-51251
104100-55170
104100-55250
104104-03750

104104-21600
104107-07900

104200-03600
104200-03641

104200-21530
104200-55750

104200-59170

104200-92350

Parts No.

104200-92350
104211-55340

104271-01950

104271-21100
104271-51450

104271-51460
104300-08050
104300-55170
104300-55250
104300-55790
104300-76460

104600-11120
104607-44540

104884-59170
105010-11920
105015-55040
105090-66551
105100-44770
105100-44780
105100-77010
105100-77011
105100-77780
105100-77781
105198-44590
105198-66160

105198-77600

105198-7761012

105198-77650

Fig. No.

Ref. No.

-1
-1

-1

Parts No.

105198-77650
105198-77660

105198-77670
105198-77680
105198-77750
105198-77760
105198-77800
105198-77810
105198-77820
105198-77830
105198-77840
105198-77850
105198-77860
105198-77870
105198-77910
105198-77920
105198-77930
105198-77940
105198-77950
105198-77960
105198-77970
105198-77980

105200-51100
105215-76490

105225-66990

105230-01200
105230-02320

Parts No.
105250-07320

105297-44980
105300-01300

105300-01331
105300-01332
105300-01410

105300-01480
105300-01690

105300-02020

105300-03082
105300-03130

105300-07400
105300-08010
105300-11100
105300-11111

105300-11310
105300-11650
105300-11660
105300-12511
105300-12550
105300-13200
105300-14090
105300-14200
105300-14400
105300-14600
105300-14700

105300-21100
105300-21320

105300-21360
105300-21381

105300-21591

Fig. No.

15
31
8
1
16
1
16
1
16
1
16
1
1
17

16

e e

N

N

N N

N )
URUORURUVIVIOMARMDRODOROWOWOWNNODN

Ref. No.

11
12
17
9
2
10

10

-1
-1




Parts No. Index

Parts No.

105300-21600
105300-22300
105300-22400
105300-23200
105300-23910
105300-28251
105300-28380
105300-28450

105300-28700

105300-34040

105300-44211
105300-44451

105300-44460
105300-44502
105300-44570
105300-44630
105300-44800
105300-44810
105300-44850
105300-44940
105300-51300
105300-51500
105300-51510
105300-51550

105300-59800
105300-61600

105300-66010
105300-66030
105300-66110

105300-66300
105300-66520

105300-66610
105300-66850

105300-76330

Fig. No.

21

N

N
OCOOWORARWMOOFRUITFRPRUONONRORMORAMDOODOOD

[EnY

N

N

N

Ref. No.
13

Parts No.
105300-76330

105300-76470
105300-76490

105300-77470
105300-92600

105306-35052

105306-53100

10530G-28750
10530H-01800

10530H-11290
10530H-34850

105340-44710
105340-44750

105362-21600
105362-78960

105370-12531
105370-12540
105370-12570
105370-12670
105372-07150
105378-01690

105400-02300
105400-11121
105400-11800
105400-12020
105400-12050
105400-14015
105400-22190
105400-22471
105400-22481
105400-22510
105400-22520
105408-59570

Fig. No.

7
23

23

17

POOOOOR~WWNNO

[y

Ref. No.

Parts No.

105408-66400
10540G-28300
10540G-28310
10540H-01751

10540H-02310
10540H-08010
10540H-14100
10540H-21200
10540H-28410
105430-02321
105430-28720

105476-55300
105478-07300

105478-07940
105478-08110

105478-13150TS

105478-21350
105478-21960

105478-21970
105478-44050
105478-44300
105478-44330
105478-55080
105478-55090
105478-59050
105478-66830

105478-77800
105478-77810
105478-77820
105478-77830

105478-77840
105478-77850
105478-77860
105478-77870
105478-77880
105478-78550

105500-01200
105500-01210
105500-01220
105500-01300

105500-01330

Fig. No.

12

[EnY

AR OORA~NOONERLB™AD

-1
-1
-1
-1
-1
-1
-1
-1
-1

Parts No.
105500-01410

105500-01480
105500-02020

105500-03082
105500-08010
105500-11100
105500-11111

105500-11310

105500-11340
105500-11650
105500-11660
105500-12020
105500-12050
105500-13200

105500-14400
105500-14600
105500-21100
105500-21591
105500-21600
105500-22300
105500-22400
105500-23200
105500-23910
105500-28251
105500-28380
105500-44211
105500-44570
105500-44800
105500-44810
105500-44850
105500-44940
105500-51600
105500-53000
105500-59800
105500-66300
105500-77470
105502-66041

10550G-28750
10550H-11290
105578-77790

10557H-14010
105600-02300
105600-11800
105600-22090




Parts No. Index

Parts No.

105600-22470
105600-22480
105600-22510
105600-22520
105600-44520
105608-59570
105608-66400
10560G-28300
10560G-28310
10560H-02310
10560H-08010
10560H-14100
10560H-21200
10560H-28410
105678-07300
105678-07940
105678-08110
105678-13150
105678-21350
105678-21970
105678-34050

105678-44050
105678-44300
105678-44330
105678-44980
105678-55080
105678-55090
105678-59050
105678-77800
105678-77810
105678-77820
105678-77840
105678-77850
105678-77860
105678-77870
105678-77880
105808-07100

105840-66831
105840-66880
105891-59190
105891-59200

106100-21130
106100-44560

-1
-1
-1
-1
-1
-1

Parts No.
106100-44650

106100-44960
106100-77620
106100-77630

106330-21530
106383-44720

106383-44740
106500-44870
112100-55420
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400

119625-11871

119625-11880
119625-11900
120270-61250
121250-44590
121250-44901
121450-01220
121550-01200
123325-02500
123672-83880

124060-59380

Fig. No.

Ref. No.

Parts No.
124060-66950

124465-44950
124550-51320
124550-51341

124550-51350

124550-51370

124950-51190

128170-11340
129491-59540

129499-51300
129500-53050
160120-76940
160370-78950

160710-78710

171008-77530

171101-34080

171101-55010
171107-55010
171109-34030
172200-01650
174100-54120
174307-51170
174307-51181

174307-51700

Parts No.

174307-51700
181230-39450

22117-050000
22117-080000
22117-100000
22137-060000
22137-080000
22137-100000
22151-080000

22190-060002

22190-100002
22217-040000

22217-050000

22217-060000

22217-080000

22217-100000

22217-120000

22242-000200

22242-000450
22242-000500




Parts No. Index

Parts No.
22252-000100

22312-030180
22322-030180
22322-030200

22351-060012

22512-050120
22512-050200
22512-070600
22512-100260
22512-100300
23064-090400
23131-120007
23131-140007
23152-120007
23152-140007
23414-060000
23414-080000
23414-080012
23414-160000
23414-170000
23418-050000
23831-100000
23871-010000
23876-010000
23897-030002

24101-060054

Fig. No.

1
17

18

-1
-1

Parts No.
24101-060064
24101-060084
24101-060094
24107-062013

24190-120001

24311-000060

24311-000070

24311-000320

24311-240100
24321-000250

24341-000200

25117-003851
25117-004001
26013-060222
26013-080162
26013-080202
26013-080252
26013-120302

26022-050102

Fig. No.

4
20

4
20

9
25

1
12
17
28

Ref. No.

Parts No.
26022-060122

26106-060102

26106-060122

26106-060162

26106-060202

26106-060222

26106-060252

26106-060552

26106-060602
26106-060652

26106-060702
26106-080142

26106-080162
26106-080202
26106-080302

26106-080602
26106-100162

12
21
23
28
17
18
21

23

17
23

25

23

17
18

24

20
19

25

24

Parts No.
26106-100222

26106-100552
26116-060102
26116-060402
26116-060504
26116-080202
26116-080602
26116-120402
26117-040068
26206-120352
26216-060162
26216-060202
26216-060252

26216-060302
26216-080222

26216-080452
26216-080502
26216-120322
26347-060002

26366-060002

26366-080002

26557-040252

26557-050402

26587-080122

Fig. No.

8
24
4
20

21




Parts No. Index

Parts No.

26587-080122
26627-100002

26636-050002
26716-060002

26716-080002

26716-120002

26756-040002
26756-050002

26756-060002

26756-080002

26756-100002
26777-120002
26796-100002
27231-150000
27310-070001
27310-080001
28110-100120
28110-140170
28110-190220
28854-650000

28856-650000

14

18

30

Parts No.
42111-000960

42111-000961
42130-502020
42215-002440
42221-500650

43100-552880
43100-552890
43720-500100
43720-500110
46116-504800

704500-22503
704600-22502
705100-76900

705192-66531
705225-32500

705300-02500
705300-11520
705300-23100
705300-23600
705300-23610
705300-23620
705300-61700

705300-61701
705300-66700
705300-92100

705300-92602
705302-21700
705306-53100
705400-01500
705400-01560
705400-01900
705400-11701
705406-51102
705500-02500
705500-11520
705500-11702
705500-21701
705500-23100
705500-23600
705500-23610

Ref. No.

Parts No.
705500-23620

705500-92601
705506-53100
705600-01500
705600-01560
705600-01900
705606-51103
711100-51540
724550-51520
771101-55700
771107-55700
X211415502
X211425502
X211425506
X211425511
X21142742
X211428008
X211429006
X21143215
X211435502
X211442003
X211446012
X211455011
X211455500
X211455502
X211458012
X21145866
X211459002
X211461005

X211465011

Ref. No.

-1
-1

-1
-1

Parts No.

X211465011
X211466605

X211468005
X211469002
X211479001
X211483003
X21148314

X21148856

X211495502

X2130350900




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.CYLINDER HEAD & BONNET
	3.AIR CLEANER & MUFFLER
	4.CAMSHAFT & BALANCER
	5.CRANKSHAFT & FLYWHEEL
	6.PISTON & CONNECTING ROD
	7.LUB. OIL SYSTEM
	8.ENGINE LIFTER
	9.FAN
	10.FUEL INJECTION PUMP
	11.FUEL OIL COCK
	12.GOVERNOR & CONTROL DEVICE
	13.STARTING MOTOR
	14.ELECTRIC PART & OPTIONAL PART
	15.TOOL & LABEL
	16.GASKET SET
	17.CYLINDER BLOCK
	18.CYLINDER HEAD & BONNET
	19.AIR CLEANER & MUFFLER
	20.CAMSHAFT & BALANCER
	21.CRANKSHAFT & FLYWHEEL
	22.PISTON & CONNECTING ROD
	23.LUB. OIL SYSTEM
	24.RADIATOR & FUEL OIL TANK
	25.FAN
	26.FUEL INJECTION PUMP
	27.FUEL OIL PIPE
	28.GOVERNOR & CONTROL DEVICE
	29.STARTING MOTER
	30.ELECTRIC PART & OPTINAL PART
	31.TOOL & LABEL
	32.GASKET SET
	Parts No. Index

